
WATER SUPPLY
FOR

RAILWAY ENGINEERS

MAY 2005

INDIAN RAILWAYS INSTITUTE OF CIVIL
ENGINEERING

PUNE 411001

(i)



(ii)

PREFACE TO REPRINT

The original book on ‘Water Supply for Railway Engineers’ was
brought out in 1998. The book covered various topics related to
water supply and served as a handy reference book for officials
entrusted with construction and maintenance of water supply
systems. In view of its great demand, the book became out of
stock. Therefore, it has been decided to reprint the book for the
benefit of field engineers.

The reprint has been brought out with better quality paper and
printing. Shri Sudhanshu Sharma, Professor Bridges and Shri A.
K. Rai, Professor Works have carried out the updating and proof-
[...]
and to permit the air to enter when the pipe is emptied. Air and vacuum
relief valves are essential on large diameter steel pipes which would
collapse if subjected to a vacuum on the inside.

Air valves consist of a floating ball in a chamber which allows the air to
escape and closes as soon as the air is expelled under pressure of water.
Single air valves are usually provided on mains of 75mm diameter and
double air valves as as mains of 100mm diameter and above. The usual
sizes of air valves as compared to main diameter are as under:

Table - 10
Suitability of Air Valves

Pipe size       Size of Air valves

upto 100 mm 40 mm
100 to 200 mm 50 mm
250 to 300 mm 80 mm
400 to 500 mm 100 mm
600 mm 150 mm

Air valves are usually bolted on to a standard flanged tee. The common
practice in respect of placing of air valves on long water mains while
ascending or descending is at 400m to 800m intervals. The air valve is fixed
in a suitable masonry pit for protection and a weep hole is provided for the
escape of water which may pass air valve with escaping air.

9.4 Scour Valves or Blow off valves : These are small Gate valves in
pressure conduits, which are provided at the bottom of all depressions and
dead ends to drain out the waste water or sediment collected. The exact
location of scour valve is frequently influenced by appurtenances to
dispose off the water. Scour valves are usually 80 to 150mm diameter
leading from the main from a flanged tee branch to a ditch with sluice valve
control. A combined stop cock and scour valve is frequently used for
building. Frequency of operation depends upon the quality of water carried,
especially as slit load.

9.5 Pressure Relief or Safety Valves : These are fixed at the down
stream ends of long length of mains or where water hammer is likely to
occur, to relieve excessive pressure. These are automatic valves that close
when pressure becomes excessive on downstream side. They are heavily
weighted spring controlled valves which open under pressure exceeding
those for which they are set.



The horse power of a pump can be calculated as shown below :

W = L
g
p g(H

T
+h)

6 0

    = L
g
p x9.81(H

T
+h)

6 0

W = 0.1635L
g
(H

T
+h)watts

    = L
g
(H

T
+h) (in horse power)

      4562
30

They are best connected to the mains with flanged joints so that they
can be easily removed, repaired and re-inserted without disturbing the rest
of the pipe line.

10.0 Pumps : Pumping of water is required to overcome gravitational
force, frictional force and to enhance the rate of flow at the discharge end
such as in case of fire fighting pumps. The two popular classifications of
pumps are displacement pumps and centrifugal pumps.

10.1 Displacement Pumps : These pumps work in reciprocating mode.
These pumps are of two types, i.e. reciprocating and diaphram pumps. The
reciprocating pumps are good on high end head (high pressure) duties.

10.2 Centrigugal Pumps : These pumps contain rotational impeller
which imparts high velocity to water so that it can overcome gravitational
and frictional forces. These pumps are further divided into two main types.

(i) Priming type

(ii) Submersible type

Priming type of pumps are installed above the water surface of the
source. There is a suction pipe between the source and pump. Priming is
required to be done to force the air out of the suction pump. The distance
between the impeller to water surface is called suction lift. Normally, suction
lift is limited to 7 meters. The depth from which water may be raised by an
ordinary suction pump is limited to the ability of the pressure of the
atmosphere to support a column of water in a vacuum. When the barometer
stand at 762mm of mercury, the height of water column will be 762x13.6
(specific gravity of mercury) = 10.36m. In this allowance must be made for
(a) variations in atmospheric pressure,(b) lowering of water level in the well
or pump where from it has to be lifted and (c) efficiency of the pump. A total
allowance of at least 2.44m must be made for these. Thus 7.92 m is the
maximum height at which a pump can be expected to work satisfactorily at
all times. However, the suction lift of an average pump is limited to a
maximum of 4.5m especially with centrifugal pumps.



31

Where L
g

= discharge in litres per minute

p = density of water (1000 kg/m3)

g = acceleration due to gravity (9.81 m/s2)

H
T

= Total head including discharge head and suction
head (in metres)

h = Head loss in metres

W = Horse power of pump

The above formula does not account for the working efficiency of the
pumps. While deciding the provision of pumps based on any above equation
the efficiency of the type of pumps in question may be taken into account.

The total head is from the surface of water in the well after draw-down, upto
the point of delivery of water. It should be noted that in tube wells, the draw-
down should be normally restricted to 2.0 m to avoid fine sand being drawn
along with the flow of water into the well. Further while deciding the capacity of
pump, it should be borne in mind that the pumping rate shall, in general, not
exceed the 60 percent of the yield of well determined by the test.

The hours of pumping have bearing on the storage capacity of tanks.
This storage capacity will increase with the decrease in pumping hours.

10.3 Hand Pumps : Hand pumps are used for water supply at isolated
locations such as small colonies, level crossings, small stations where the
requirement of water is less and it is not economically feasible to provide
water supply, using electrical pumps or through long lead pipe lines from
neighbouring areas. At some places the hand pumps may be provided as
standby in case of failure of electrical supply or major breakdowns of the
existing water supply arrangements.

10.31 Shallow Well Hand Pumps : These are manufactured as per IS:
8035 -1976, "Specification for shallow well Hand pumps" and are suitable
for lifting water from the shallow wells of depth not exceeding 8.0 meters.
The pumps are designated according to the nominal internal diameter of
the bore of the pump cylinder. These standard sizes are 65mm, 75mm and
90mm. The discharge of water, collected out of twenty strokes shall be 6.8,
11.3 and 17.0 litres respectively for above sizes. These quantities of
discharge are for static suction lift of 1.5m and to be measured after the
pump body is completely filled with water.

The body of this type of hand pump is made of cast iron and piston rod
is made of mild steel.

10.32 Deep Well Hand Pumps : These hand pumps are to be
manufactured in accordance with IS: 9301 -1990 "Deepwell Hand Pumps-



32

FIG. 10 : FLOW DIAGRAM

11.1 Screening : Screens are used at surface water intakes to prevent
the entrance of leaves, twigs etc. The opening of screens is generally 6mm.

11.2 Sedimentation : The removal of suspended particals may be
effected by sedimentation in a basin. As the water enters this basin, the flow
velocity gets reduced. Due to gravitational pull, the suspended particles
move towards bottom of this basin. The floor of the basin is given a slope
towards the far end. The basin is designed in such a manner that a particle
entering at the inlet settles vertically and gets trapped inside before
reaching the outlet zone.

→ → →
↓

↓

Specifications "(Third revision)". This type of deepwell hand pump is also
popularly known as "India Mark II hand pump". These hand pumps are usefull
for lifting water from wells of depth 20m upto 50m as below this depth, the
efforts put in may not give adequate results in terms of discharge of water.

The nominal bore size of G.I. Pipe conforming to IS: 1239 part(I) medium
quality size for this pump is 150mm. The riser pipe conforming to IS 1239 (Part
I) is 32mm. This riser pipe will be screwed and socketed in 3m length.

While testing, the discharge of water out of 40 continuous strokes in one
minute shall not be less than 15.0 litres. For the purpose of discharge test,
the pump is fixed in a barrel of 200 litres and is fully primed.

11.0 Purification of Raw water : The water to be supplied for human
consumption should be free from impurities. The standards of water quality
have been laid down by Bureau of Indian Standards in IS:10500. The raw
water from the source may need treatment to conform to these standards.

The step wise procedure for water purification is shown in following flow
diagram : (Fig. 10)

  Raw Water      Screening       Sedimentation with coagulation Filtration

       Disinfection

       Storage and
        Distribution



33

If Q is the rate of flow, then, the horizontal velocity is Q/A where x-
sectional area (A) is width (w) x height (h

t
) of sedimentation chamber.

Hence V = Q/A = Q/Wh
t

If the settling velocity is V
s
, then for a particle to settle to bottom of basin,

it will take time = h
t
/V

s
 seconds. During the same time, the particle travels a

longitudinal distance of L
t 
.

Hence      V

L

V

h t

s

t =       Therefore,    
tt

t
s WL

Q
L

Vh
V ==

which is also known as surface overflow rate. The value of Vs can be
obtained by using Strokes Law :

2
s

t
s )d(

h
g

V
�

�� −=  for Reynold's Number < 0.5

Where g = acceleration due to gravity

s
� = mass density of particles.

� = mass density of water

h
t

= Depth of water above sediment

L
t

= Length of tank excluding turbulence zone

�
d = diameter of particle

µ = dynamic viscosity of water.

Removal of very fine clay particles (colloidal particles) etc. may take very
long time to settle because their settling velocity is too less. When some
chemical like alum is added to water and thoroughly mixed, smaller particles

FIG. 11: SEDIMENTATION TANK



34

combine together and form bigger woolly masses which settle fast. The
chemical technique of destabilization of electrical charge around small
particles is known as coagulation. The slow mixing technique which
promotes the agglomeration of these stabilized particles is called
flocculation. The chemical used commonly for coagulation is Alum
Al

2
(So

4
)

3
.

The optimum PH range of water for using Alum is 4.0 to 7.0. The dosage
of Alum is to be determined experimentally using flocculator. It may vary
from 0.03 to 0.13gm/litre.

11.3 Filtration : The water coming after sedimentation is passed
through filter media. There are two common types of filtration beds, namely
slow sand filter and rapid sand filter. For very small works pressure filters
may also be used.

11.3.1 Slow Sand Filters : These are conventional beds of fine and less
carefully graded sand. Effective Size(D

10
)* of 0.2 to 0.3mm and Uniformity

Coefficient ** of 2 to 3 are commonly used. Thickness of sand bed may vary
from 1.0 m to 0.75m. The minimum satisfactory depth is 0.5m. The
maximum loss of head is 60cm. When this head is reached the filter is taken
up for cleaning. A normal period of operation between cleaning may be
about 6 weeks with the turbidity of raw water not exceeding about 30 JTU
(Jackson Turbidity Unit). For cleaning slow sand filter, top layer of sand bed
is scrapped. The depth of removal at a time may vary from 20 to 30mm. The
layer of sand is supported by a layer of gravel about 0.3m thick which is
graded from an effective size of about 5mm at the top to 50mm at the
bottom. The filtration rate of slow sand filters is approximately 0.1 to 0.15
m3/m2/hr. The purification achieved is 99%.

11.3.2 Rapid Sand Filter : Rapid sand filter also consists of layers of
sand. Compared to slow sand filter, the sand used in this filter is coarser,
hence the flow rate of water is higher. Normally the filtration rate of water
through Rapid Sand Filter is 4.8 to 6 m3/m2/hr. The sand used in rapid sand
filter should be free from dirt, be hard and resistant to abrasion and
preferably be quartz or quarzite. It should not lose more than 5% by weight
after 24 hours immersion in 40 percent hydrochloric acid. Sand with an
effective size* of 0.45 to 0.70 mm and a Uniformity Coefficient** from 1.3 to
1.7 is used in Rapid sand filter. The depth of sand layer is 0.60-0.75m. This
sand is supported on a gravel layer of depth 0.45m.

* The effective size is the sieve size in millimeters which permits 10
percent of the sand by weight to pass through it.

** Uniformity Coefficient is D
60

/D
10



35

The effective size of gravel is 2 to 5mm at top and 50mm at bottom.
Minimum of 2 units should be provided at any water works so that at least
one unit will be available for filteration when other unit is under repair or
cleaning operation.

The cleaning of rapid sand filter is effected by reversal of flow. First air is
passed at the rate of 600-900 lpm/m2 at the pressure of 0.35 kg/cm2 for 5
minutes in the reverse direction. After this water is passed which removes
the dirt by bubbling action. The dirty back wash water flows out by a system
of drains. The quantity of back wash water is about 2% of the total filtered
quantity. The turbidity of effiuent water from Rapid sand filter should not
exceed 1 JTU. The loss of head in a clean filter should not exceed 0.15m.
The purification achieved trough Rapid sand filter is 90%.

11.4 Disinfection of water : This is the process of destroying organic
matter and bacteria from the water before it is consumed. Among the most
common agents of disinfection are chlorine, ozone and ultraviolet
irradiation. Later two are mostly used in package units marketted by various
companies. For water supply plants, chlorination is the generally adopted
process, due to its cost effectiveness.

11.5 Principles of chlorination : The water to be chlorinated should be
free from turbidity. The chlorine demand of water is to be estimated. This
chlorine demand of water is the difference between the amount of chlorine
added to water and the amount of residual chlorine remaining at the end of
a specific period at contact (usually 60 minutes) at a given temperature and
pH value of the water. It is the amount of chlorine that is needed to destroy
bacteria and to oxidise all the organic matter and ammoniacal substances
present in the water. The point at which the chlorine demand of the water
sample is met is called the "break-point". If  further chlorine is added
beyond the break point, free chlorine in the form of HOCL (Hypochlorous
Acid) and OCI (Hypochlorite ion) begin to appear in the water.

Both hypochlorous acid and hypochlorite ion are disinfectants, but
hypochlorous acid is more effective. The total molecular chlorine in
hypochlorous acid and hypochlorite ion in water is called free available
chlorine. The presence at free residual chlorine for a contact period of at
least one hour is essential to kill bacteria and viruses. This means that
water should be consumed only after a lapse of minimum one hour after the
chlorination treatment.

The minimum recommended concentration of free chlorine is 0.5 mg/litre,
at the treatment plant. The free residual chlorine provides a margin of safety
against subsequent microbial contamination such as may occur during
storage and distribution. The sum of the chlorine demand of the specific



36

water sample plus the free residual chlorine of 0.5 mg/l constitutes the
correct dose of chlorine to be applied.

11.5.2. Method of chlorination : Chlorine is applied to water as
chlorine gas or chloramine for large scale chlorination. Chlorine gas is
cheap, quick, efficient and easy to apply. Chlorinating equipment is
necessary for injecting chlorine into water.

Chloramines are loose compounds of chlorine and ammonia. They give
a more persistent type of residual chlorine. Their reaction is slower. They
are suitable for long lead of treated water and for long hours of storage.

Disinfection of water on small scale can be done by using bleaching
powder, (CaOCl

2
) which is white amorphous powder with a pungent smell

of chlorine. It is an unstable compound. On exposure to air, light and
moisture, it rapidly loses its chlorine content. hence it should be stored in
dark, cool, dry place in a closed container that is resistant to corrosion. The